
GINKGO BILOBA 
PROFESSIONAL INFORMATION
D 33.6 Western Herbal Medicine. Complementary Medicine: Discipline-Spesific Traditional Claims.

This unregistered medicine has not been evaluated by SAHPRA for its quality, safety or intended use. Health supplements are 
intended only to complement health or supplement the diet.

SCHEDULING STATUS: S0

1. NAME OF THE MEDICINE 
BIOGEN GINKGO BILOBA 200 mg (capsules) 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each capsule contains:
Ginkgo biloba L. (Ginkgo)

[Leaf; Extract standardised to 24 % flavones and 6 % lactones] 
200 mg

Sugar free
Bovine gelatine capsules
 
For a full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM 
Capsules 

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

BIOGEN GINKGO BILOBA helps to enhance cognitive function and memory in adults. May help to support peripheral 
circulation.

4.2 Posology and method of administration
Adults:  
Take 1 (one) capsule daily with breakfast.

4.3 Contraindications
•	 If you have a hypersensitivity to Ginkgo Biloba, or any of the excipients listed in 6.1.
•	Not recommended in patients that are taking blood coagulation supplements as this may increase the risk of 

spontaneous bleeding.
•	Not recommended during pregnancy and lactation.

4.4 Special warnings and precautions for use
Special care should be taken with BIOGEN GINKGO BILOBA.
If you are taking any prescribed medication, please check with your healthcare provider before taking this medicine.

Please take note of the following:
•	The use of BIOGEN GINKGO BILOBA in patients with a pathologically increased bleeding tendency (haemorrhagic 

diathesis) should discuss dosage recommendations with your relevant healthcare provider.
•	BIOGEN GINKGO BILOBA might increase susceptibility to bleeding, and should be discontinued as a precaution prior 

to scheduled surgeries.
•	BIOGEN GINKGO BILOBA not recommended for use in children. 

Nutritional supplementation should not replace a balanced diet. Do not exceed the recommended dose without 
consulting a healthcare provider.

4.5 Interaction with other medicines and other forms of interaction
Interactions can occur. Give your healthcare provider a list of all the medicines, herbs, non-prescription drugs, or 
dietary supplements you use.

Interactions with Medicines
BIOGEN GINKGO BILOBA may interact with the following medicines, herbs or supplements:

•	 If BIOGEN GINKGO BILOBA is taken concomitantly with anticoagulants (e.g. phenprocoumon and warfarin) or platelet 
aggregation inhibitors (e.g. clopidogrel, aspirin and other non-steroidal anti-inflammatory drugs), their effect may be 
influenced.

•	Available studies indicate no interaction between warfarin and G. biloba products. Adequate monitoring is however 
advised when starting, changing or ending G. biloba intake or if changing product.

•	An interaction study with talinolol indicates that G. biloba may inhibit P-glycoprotein at the intestinal level. This may 
give rise to increased exposure of drugs markedly affected by P-glycoprotein in the intestine such as dabigatran 
etexilate. Caution is advised if combining BIOGEN GINKGO BILOBA and dabigatran etexilate.

•	One interaction study has indicated that the Cmax of nifedipine may be increased by G biloba. In some individuals, 
increases by up to 100% were observed resulting in dizziness and increased severity of hot flushes.

•	Concomitant use of BIOGEN GINKGO BILOBA and efavirenz is not recommended; plasma concentrations of efavirenz 
may be decreased because of induction of CYP3A4 (see section 4.4).

Interactions with Diseases/Impairments
•	Ginkgo biloba has been associated with increased bleeding tendency (haemorrhagic diathesis), patients should 

monitor blood coagulation levels (see section 4.4).
•	Ginkgo biloba may worsen an onset of further seizures in patients with epilepsy. 
•	Patients with Diabetes should monitor blood sugar levels. Concomitant use of Ginkgo biloba and diabetes 

medications might have an impact on the efficacy of the patients diabetes medication.

Interactions with Foods
•	Vitamins, minerals and nutrients obtained from other sources should be taken into account when prescribing / 

suggesting BIOGEN GINKGO BILOBA.

4.6 Fertility, pregnancy and lactation
BIOGEN GINKGO BILOBA is contraindicated in pregnancy (see section 4.3). It may impair platelet aggregation and 
increase the tendency for bleeding. Animal studies are insufficient with respect to reproductive toxicity (see section 
5.3).  

It is unknown whether G. biloba or its metabolites are excreted in human breast milk and the risk to new-borns or 
infants cannot be excluded. In the absence of sufficient data, the use during lactation is not recommended.

No specific studies with G. biloba in humans have been conducted to evaluate effects on fertility. In a study in female 
mice effects on fertility were seen (see section 5.3).

4.7 Effects on ability to drive and use machines
No studies on the effects on the ability to drive or use machinery have been performed. Patients should exercise 
caution before driving or use of machinery until they are reasonably certain BIOGEN GINKGO BILOBA does not 
adversely affect their performance.

4.8 Undesirable effects
The list below provides information on undesirable effects identified from literature, and categorised by system organ 
class and frequency.  Frequencies are defined as: very common (≥ 1/10), common (≥ 1/100, < 1/10), uncommon  
(≥ 1/1 000, < 1/100), rare (≥ 1/10 000, < 1/1 000), very rare (≥ 1/10 000).

Blood and lymphatic system disorders 
Bleeding of individual organs have been reported (eye, nose, cerebral and gastrointestinal haemorrhage). The 
frequencies are not known.

Nervous system disorders 
Very common: headache Common: dizziness

Gastrointestinal disorders 
Common: diarrhoea, abdominal pain, nausea, vomiting

Immune system disorders 
Hypersensitivity reactions (allergic shock) may occur. The frequencies are not known.

Skin and subcutaneous tissue disorders 
Allergic skin reactions (erythema, oedema, itching and rash) may also occur. The frequencies are not known.

If other adverse reactions not mentioned above occur, a doctor or a pharmacist should be consulted.

Reporting of suspected adverse reactions 
Reporting suspected adverse reactions after authorisation of the medicine is important. It allows continued monitoring 
of the benefit/risk balance of the medicine. Healthcare providers are asked to report any suspected adverse reactions 
to SAHPRA via the “6.04 Adverse Drug Reactions Reporting Form”, found online under SAHPRA’s publications:  
https://www.sahpra.org.za/Publications/Index/8.

4.9 Overdose
No case of overdose has been reported. Treatment of overdose is symptomatic and supportive.

5. PHARMACOLOGICAL PROPERTIES
BIOGEN GINKGO BILOBA heps to enhance cognitive function and memory in adults. May help to support peripheral 
circulation. 

Pharmacodynamic properties
There is a vast literature describing basic scientific research relating to the effects of ginkgo. Several pharmacological 
activities have been documented for ginkgo leaf extracts and/or their constituents. These include effects on behaviour, 
learning and memory, cardiovascular activities, effects on blood flow and antioxidant activity. The most important 
active principles of ginkgo extract include the ginkgo flavonoid glycosides and the terpene lactones. Ginkgo has been 
described as having polyvalent action, i.e. the combined activity of several of its constituents is likely to be responsible 
for its effects.

Pharmacokinetic properties
The pharmacokinetics of constituents of standardised extracts of ginkgo leaf are reasonably well documented. Mean 
bioavailability following oral administration of ginkgo extract 120 mg to fasting healthy volunteers were 80%, 88% 
and 79%, respectively. Food intake increased the time taken to reach peak concentration (suggesting slower 
absorption), but did not affect bioavailability. Peak concentrations of ginkgolides observed in fasting volunteers ranged 
from16.5 to 33.3 ng/mL, and from 11.5 to 21.1 ng/mL in volunteers who had consumed food.

Preclinical safety data 
Ginkgo has been tested for its cognitive enhancing effects in healthy (i.e. cognitively intact) individuals in addition to 
investigations into its effects inpatients with cognitive deficiency. The effects of standardised extracts of ginkgo have 
been investigated in patients with peripheral arterial occlusive disease. Ginkgo in this condition may improve blood 
flow.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Corn starch 
Magnesium stearate 
Silica

Sugar free

6.2 Incompatibilities
Not applicable

6.3 Shelf life
24 Months

6.4 Special precautions for storage
Protect from moisture and store at or below 25 °C.
Keep container in original packaging until required for use. 
Do not use if you notice any visible signs of deterioration. 
KEEP OUT OF REACH OF CHILDREN.

6.5 Nature and contents of container
White capsules containing a brown powder, packed in a white PET bottle with a white PET screw cap. 
Pack-size: 30 capsules 

6.6 Special precautions for disposal
No special requirements.

7. HOLDER OF CERTIFICATE OF REGISTRATION 
Biogen, 23 Stag Rd,
Glen Austin, South Africa
info@biogen.co.za,
www.biogen.co.za
0860 347 243

8. REGISTRATION NUMBER 
Will be allocated by SAHPRA upon registration.

9. DATE OF FIRST AUTHORISATION 
Will be allocated by SAHPRA upon registration.
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GINKGO BILOBA GINKGO BILOBA 
PATIENT INFORMATION LEAFLET
SCHEDULING STATUS: S0

BIOGEN GINKGO BILOBA 200 mg (capsules)
Ginkgo biloba L. (Ginkgo)

Sugar free

D 33.6 Western Herbal Medicine. Complementary Medicine: Discipline-Spesific Traditional Claims.
This unregistered medicine has not been evaluated by SAHPRA for its quality, safety or intended use.

Read all of this leaflet carefully because it contains important information for you.
BIOGEN GINKGO BILOBA is available without a doctor’s prescription and assists in improving circulation to the brain and lower 
extremities. Nevertheless, you still need to use BIOGEN GINKGO BILOBA carefully to get the best results from it.

•	Keep this leaflet. You may need to read it again.
•	Do not share BIOGEN GINKGO BILOBA with any other person.
•	Ask your healthcare provider or pharmacist if you need more information or advice.

What is in this leaflet
1.	 What BIOGEN GINKGO BILOBA is and what it is used for.
2.	 What you need to know before you use BIOGEN GINKGO BILOBA.
3.	 How to use BIOGEN GINKGO BILOBA.
4.	 Possible side effects.
5.	 How to store BIOGEN GINKGO BILOBA.
6.	 Contents of the pack and other information.

1. What BIOGEN GINKGO BILOBA is and what it is used for 
BIOGEN GINKGO BILOBA helps to enhance cognitive function and memory in adults. May help to support peripheral circulation.

2. What you need to know before you use BIOGEN GINKGO BILOBA  
Do not use BIOGEN GINKGO BILOBA:

•	 If you are hypersensitive (allergic) to Ginkgo Biloba or any of the ingredients of BIOGEN GINKGO BILOBA (see section 6).
•	 If you are pregnant or breastfeeding your baby.

Warnings and precautions
•	Caution is advised in patients with a pathologically increased bleeding tendency (haemorrhagic diathesis). Discuss dosage 

recommendations with your relevant healthcare provider.
•	BIOGEN GINKGO BILOBA might increase susceptibility to bleeding, and should be discontinued as a precaution prior to 

scheduled surgeries.
•	Not recommended for use in children under the age of 18 years.

Nutritional supplementation should not replace a balanced diet. Do not exceed the recommended dose without consulting a 
healthcare provider.

Children and adolescents 
BIOGEN GINKGO BILOBA is not recommended for use in children under the age of 18 years.

Other medicines and BIOGEN GINKGO BILOBA 
Interactions can occur. Give your healthcare provider a list of all the medicines, herbs, non-prescription drugs, or dietary 
supplements you use.

Interactions with Medicines 
BIOGEN GINKGO BILOBA may interact with the following medicines, herbs or supplements:

•	 If you are taking anticoagulants (e.g. phenprocoumon, dabigatran and warfarin) or platelet aggregation inhibitors (e.g. 
clopidogrel, aspirin and other non-steroidal anti-inflammatory drugs), their effect may be influenced

•	 If you take other medicines that affect blood pressure (e.g. nifedipine).

•	 If you take anti-viral medication (e.g. efavirenz), the efficacy thereof can be decreased.

BIOGEN GINKGO BILOBA and interactions with Diseases or Impairments
•	Ginkgo biloba has been associated with increased bleeding tendency (haemorrhagic diathesis), patients should monitor 

blood coagulation levels (see section 4.4).
•	Ginkgo biloba may worsen an onset of further seizures in patients with epilepsy. 
•	Patients with Diabetes should monitor blood sugar levels. Concomitant use of Ginkgo biloba and diabetes medications 

might have an impact on the efficacy of the patients diabetes medication.

BIOGEN GINKGO BILOBA with food and drink
Use this product in conjunction with food as part of a healthy, balanced diet, not as a substitute for such.

Pregnancy, breastfeeding and fertility 
Do not use BIOGEN GINKGO BILOBA if you are pregnant or breastfeeding, or think you may be pregnant or are planning to have 
a baby.

BIOGEN GINKGO BILOBA may increase the tendency for bleeding and is contraindicated in pregnancy (see section 2). It is 
unknown whether G. biloba is excreted in human breast milk and use during lactation is not recommended. Although no 
specific human fertility studies with G. biloba have been conducted, ovarian toxic effects were reported in a study on mice.

Driving and using machines 
No studies on the effects on the ability to drive and use machinery have been performed. Exercise caution before driving or 
using machinery until you are reasonably certain BIOGEN GINKGO BILOBA does not adversely affect your performance.

3. How to use BIOGEN GINKGO BILOBA 
Do not share medicines prescribed to you with any other person.

Always use BIOGEN GINKGO BILOBA exactly as described in this leaflet or as your healthcare practitioner has told you. Check 
with your healthcare practitioner if you are not sure.

Adults: take one (1) capsule daily before breakfast, or as recommended by your healthcare provider.

Additional information on special populations:
Elderly: No specific studies have been performed in the elderly, but according to clinical experience dosage adjustment is 
not required when treating otherwise healthy, elderly patients.

Children and adolescents: Not recommended for use in children under the age of 18 years.

4. Possible side effects 
BIOGEN GINKGO BILOBA can have side effects.

Not all side effects for BIOGEN GINKGO BILOBA are included in this leaflet. Should your general health worsen or if you 
experience any untoward effects while taking BIOGEN GINKGO BILOBA, please consult your doctor, pharmacist, or other 
healthcare practitioner for advice.

If any of the following happens, stop taking BIOGEN GINKGO BILOBA and tell your doctor immediately, or go to the 
casualty department at your nearest hospital:

•	swelling of the hands, feet, ankles, face, lips and mouth or throat, which may cause difficulty in swallowing or breathing;
•	 rash or itching;
•	 fainting.

These are very serious side effects. If you have them, you may have had a serious reaction to BIOGEN GINKGO BILOBA. You may 
need urgent medical attention or hospitalisation. 

Tell your doctor if you notice any of the following:

•	 Increased bleeding time, or bleeding of eyes or nose.
•	Headache or dizziness.
•	Diarrhea, abdominal pain, nausea or vomiting.

If you notice any side effects not mentioned in this leaflet, please inform your doctor or pharmacist.

Reporting of side effects 
If you experience side effects, inform your doctor or pharmacist. You can also report side effects to SAHPRA via the “6.04 
Adverse Drug Reactions Reporting Form”, found online under SAHPRA’s publications: http://www.sahpra.org.za/Publications/
Index/8. By reporting side effects, you can help provide more information on the safety of BIOGEN GINKGO BILOBA.

5. How to store BIOGEN GINKGO BILOBA
•	Store all medicines out of reach of children.
•	Store in a cool, dry place at or below 25 °C.
•	Do not use after the expiry date stated on the label.
•	Return all unused medicine to your pharmacist.
•	Do not dispose of unused medicine in drains or sewerage systems (e.g. toilets).

6. Contents of the pack and other information
What BIOGEN GINKGO BILOBA contains
The active ingredient in each capsule is:
Ginkgo biloba L. (Ginkgo)

[Leaf; Extract standardised to 24 % flavones and 6 % lactones]
200 mg

The other ingredients are cornstarch, magnesium stearate, silica.

BIOGEN GINKGO BILOBA is sugar free

What BIOGEN GINKGO BILOBA looks like and contents of the pack 
White hard gelatine capsules containing a brown powder, packed in a white PET bottle with a white PET screw cap. 
Pack-size: 30 capsules 

Holder of Certificate of Registration 
Biogen, 23 Stag Rd,
Glen Austin, South Africa
info@biogen.co.za,
www.biogen.co.za
0860 347 243

This leaflet was last revised in 
Will be allocated by SAHPRA upon registration. 

Registration number  
Will be allocated by SAHPRA upon registration.

PASIËNTINLIGTINGSBLAD
SKEDULERINGSTATUS: S0

BIOGEN GINKGO BILOBA 200 mg (kapsules)
Ginkgo biloba L. (Ginkgo)

Suikervry 
D 33.6 Westerse Kruie Medisyne. Komplementêre Medisyne: Dissipline-Spesifieke Tradisionele Bewerings.
Hierdie ongeregistreerde medisyne is nie deur SAHPRA vir gehalte, veiligheid of beoogde gebruik geëvalueer nie. 

Lees hierdie inligtingsblad noukeurig deur want dit bevat belangrike inligting. 
BIOGEN GINKGO BILOBA is beskikbaar sonder ‘n dokter se voorskrif en dra by tot verbetering van sirkulasie na die brein en 
onderste ledemate. U moet BIOGEN GINKGO BILOBA nogtans versigtig gebruik ten einde die beste resultate te verkry

•	Hou hierdie inligtingsblad. Dit kan nodig wees dat u dit weer lees. 
•	Moenie BIOGEN GINKGO BILOBA met enige ander persoon deel nie. 
•	Vra u gesondheidsorgpraktisyn of apteker indien u meer inligting of advies nodig het.

Wat is in hierdie pamflet
1.	 Wat is BIOGEN GINKGO BILOBA en waarvoor dit gebruik word.
2.	 Wat u moet weet voordat u BIOGEN GINKGO BILOBA gebruik.
3.	 Hoe om BIOGEN GINKGO BILOBA te gebruik.
4.	 Moontlike newe-effekte.
5.	 Berging van BIOGEN GINKGO BILOBA.
6.	 Inhoud van die verpakking en ander inligting.

1. Wat is BIOGEN GINKGO BILOBA en waarvoor dit gebruik word 
BIOGEN GINKGO BILOBA help om kognitiewe funksie en geheue by volwassenes te verbeter. Kan help om perifere sirkulasie te 
ondersteun.

2. Wat u moet weet voordat u BIOGEN GINKGO BILOBA gebruik 
Moenie BIOGEN GINKGO BILOBA neem nie:

•	 Indien u hipersensitief (allergies) is vir Ginkgo Biloba of vir enige van die bestanddele van BIOGEN GINKGO BILOBA (sien 
afdeling 6).

•	 Indien u swanger is of u baba borsvoed.

Waarskuwings en voorsorgmaatreëls
•	 Indien u ‘n patologies verhoogde bloedingsneiging het (hemorragiese diatese) word dit aanbeveel om dosisaanbevelings 

met u relevante gesondheidsorgverskaffer te bespreek.
•	BIOGEN GINKGO BILOBA kan vatbaarheid vir bloeding verhoog, en moet as ‘n voorsorgmaatreël gestaak word voor 

geskeduleerde operasies.
•	Moet nie vir kinders onder die ouderdom van 18 jaar toegedien word nie.

Voedingsaanvulling behoort nie ‘n gebalanseerde dieet te vervang nie. Moet nie die aanbevole dosis oorskry sonder om ‘n 
gesondheidsorgverskaffer te raadpleeg.

Kinders en adolessente 
BIOGEN GINKGO BILOBA word nie vir kinders onder die ouderdom van 18 jaar aanbeveel nie.

Die neem van ander medisynes saam met BIOGEN GINKGO BILOBA 
Interaksies kan voorkom. Gee u gesondheidsorgverskaffer ‘n lys van al die medisyne, kruie, nie-voorskrifmedisyne of 
dieetaanvullings wat u gebruik.

Interaksies met medisyne
BIOGEN GINKGO BILOBA kan interaksies hê met die volgende medisyne, kruie of aanvullings:

•	As u antikoagulante (bv. fenprokoumon, dabigatran en warfarin) of bloedplaatjie-aggregasie-inhibeerders (bv. klopidogrel, 
aspirien en ander nie-steroïdale anti-inflammatoriese middels), kan die effek daarvan beïnvloed word.

•	As u ander medisyne gebruik wat bloeddruk beïnvloed (bv. nifedipien).

•	As u antivirale medikasie (bv. efavirens) neem, kan die doeltreffendheid daarvan verminder word.

BIOGEN GINKGO BILOBA en interaksies met siektes of gebreke
•	Ginkgo biloba is geassosieer met verhoogde bloedingsneiging (hemorragiese diatese), pasiënte moet bloedstollingsvlakke 

monitor (sien afdeling 4.4).
•	Ginkgo biloba kan ‘n aanvang van verdere aanvalle by pasiënte met epilepsie vererger.
•	Diabetes moet bloedsuikervlakke monitor. Gelyktydige gebruik van Ginkgo biloba en diabetesmedikasie kan ‘n impak hê 

op die doeltreffendheid van u medikasie.

BIOGEN GINKGO BILOBA saam met kos en drinkgoed
Gebruik hierdie produk saam met kos as deel van ‘n gesonde, gebalanseerde dieet, nie as ‘n plaasvervanger daarvoor nie.

Swangerskap, borsvoeding en vrugbaarheid 
Moenie BIOGEN GINKGO BILOBA gebruik indien u swanger is, borsvoed, vermoed dat u swanger is, of van plan is om ‘n baba te 
hê nie.

BIOGEN GINKGO BILOBA kan die neiging tot bloeding verhoog en is teenaangedui tydens swangerskap (sien afdeling 2). Dit is 
onbekend of G. biloba in menslike borsmelk uitgeskei word en gebruik tydens laktasie word nie aanbeveel nie. Alhoewel geen 
spesifieke menslike vrugbaarheidstudies met G. biloba uitgevoer is nie, is toksiese eienskappe van die eierstokke in ‘n studie op 
muise gerapporteer.

Bestuur en die gebruik van masjinerie 
Geen studies is uitgevoer oor die uitwerking op die vermoë om te bestuur of masjinerie te gebruik nie. Wees asseblief versigtig 
totdat u seker is dat u vermoë om sulke aktiwiteite uit te voer nie beïnvloed word nie.

3. Hoe om BIOGEN GINKGO BILOBA te gebruik 
Moenie medisyne wat aan u voorgeskryf is met enige ander persoon deel nie.

Gebruik BIOGEN GINKGO BILOBA presies soos aanbeveel in hierdie pamflet, of soos aanbeveel deur u gesondheidsorgpraktisyn. 
Raadpleeg u gesondheidsorgpraktisyn indien u nie seker is nie.

Volwassenes: neem een (1) kapsule daagliks voor ontbyt, of soos aanbeveel deur u gesondheidsorgpraktisyn.  

Addisionele inligting vir spesiale populasies:
Bejaardes: Geen spesifieke studies is op bejaardes uitgevoer nie, maar volgens kliniese ervaring is dosisaanpassing nie 
nodig by die behandeling van gesonde, ouer pasiënte nie.

Kinders en adolessente: Nie aanbeveel vir gebruik in kinders jonger as 18 jaar nie. 

4. Moontlike newe-effekte 
BIOGEN GINKGO BILOBA kan newe-effekte hê.

Nie alle newe-effekte vir BIOGEN GINKGO BILOBA is ingesluit in hierdie pamflet nie. Indien u algemene gesondheid vererger, of 
as u enige slegte ongewensde reaksies ervaar tydens die gebruik van BIOGEN GINKGO BILOBA, raadpleeg u dokter, apteker, of 
ander gesondheidsorgpraktisyn vir advies.

As een van die volgende gebeur, hou op met die gebruik van BIOGEN GINKGO BILOBA en raadpleeg u dokter 
onmiddellik of gaan na die ongevalle afdeling van u naaste hospitaal:

•	swelling van u hande, voete, enkels, gesig, lippe en mond of keel, wat dit moeilik kan maak om te sluk of asem te haal;
•	veluitslag of gejeuk;
•	floutes.

Hierdie is baie ernstige newe-effekte. Indien jy dit het, mag u ’n ernstige allergiese reaksie op BIOGEN GINKGO BILOBA gehad 
het. U mag dringende mediese bystand of hospitalisasie nodig hê.

Sê vir u dokter indien u enige van die volgende opmerk:

•	Verhoogde bloedingstyd, of bloeding van oë en neus.
•	Hoofpyn of duiseligheid.
•	Diarree, buikpyn, naarheid of braking.

Lig asseblief u dokter of apteker in indien u enige newe-effekte opmerk wat nie in hierdie inligtingstuk genoem word nie.

Rapportering van newe-effekte
Praat met u dokter of apteker as u newe-effekte ervaar. U kan ook newe-effekte by SAHPRA aanmeld via die “6.04 Adverse 
Drug Reactions Reporting Form”, wat aanlyn gevind kan word onder SAHPRA se publikasies: http://www.sahpra.org.za/
Publications/Index/8. Deur newe-effekte aan te meld, kan u help om meer inligting te verskaf oor die veiligheid van BIOGEN 
GINKGO BILOBA.

5. Hoe om BIOGEN GINKGO BILOBA te stoor
•	Bêre alle medisyne buite die bereik van kinders.
•	Bêre by of onder 25 °C en beskerm teen vog.
•	Moenie gebruik na die vervaldatum op die etiket nie.
•	Neem alle ongebruikte medisyne na u apteker terug.
•	Moenie ongebruikte medisyne in afvoerpype of rioolsisteme (bv. toilette) weggooi nie.

6. Inhoud van die verpakking en ander inligting
Wat BIOGEN GINKGO BILOBA bevat
Die aktiewe bestanddeel in elke kapsule is:
Ginkgo biloba L. (Ginkgo)

[Blaar; Ekstrak gestandaardiseer tot 24 % flavone en 6 % laktone]
200 mg

Die ander bestanddele is mieliestysel, magnesiumstearaat, silika. 
BIOGEN GINKGO BILOBA is suikervry

Hoe BIOGEN GINKGO BILOBA lyk en die inhoud van die verpakking 
Wit harde gelatien kapsules wat ‘n bruin poeier bevat, verpak in ‘n wit PET bottel met ‘n wit PET skroefdop. 
Verpakkingsgrootte: 30 kapsules.

Houer van Registrasiesertifikaat 
Biogen, Stagweg 23,  
Glen Austin, Suid Afrika 
info@biogen.co.za 
www.biogen.co.za 
Tel:  0860 347243
Hierdie pamflet is laas hiersien in 
Sal met registrasie deur SAHPRA toegeken word.

Registrasienommer 
Sal met registrasie deur SAHPRA toegeken word. 20026E02
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